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Applicant ~ SHENZHEN PAIQI NANO-TECH CO., LTD.

b1 ¥ TR Je AL X 6 13015 e 485 X BB Al i 4k il D708/D709/D711/D712

Address LHTI., D708/D709/D711/D712, NO.1301, GUANGUANG ROAD, GUANLAN ST., LONGHUA
DIST., SHENZHEN, CHINA.

PATF R R i SR {5 B B R R IR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

client

=R HL-T-PCBAR K Bl 4 K Ik 2

Sample Name Electronic PCBA waterproof and moisture-proof nano coating solution

FEAL S L4, L5

Part No. L4, L5

S B0 ) 2019.10.08

Sample Received Date Oct. 8, 2019

BRI H 3 2019.10.08-2019.10.14

Testing Period Oct. 8, 2019 to Oct. 14, 2019

R E R FRAE 2 PR, 0 TS SR b b ) =S4 86 (Sb, O 3) #EAT Fi il it .

Test Requested As specified by client, to screen Antimony trioxide ( Sb,03) in the submitted sample(s).
RIS R 4 el m&m

Test Method/Test Result(s) Please refer to the following page(s). Inspecton &

B
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HARZ L Technical Manager No. R262621464
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KM AHE Test Method
T SN SIS M)A B
Wik 5t H Wik 7 R
Test Item(s) Test Method Equipment(s)
K St %2 US EPA 3052:1996 & US EPA 6010D:2014 ICP-OES

Antimony trioxide ( Sb,03)*

Refer to US EPA 3052:1996 &
US EPA 6010D:2014

KMZE R Test Result(s)

PR E Tested Item(s) ZE8 Result TriEm R MDL
=44t Antimony trioxide(Sb,03)* N.D. 5 mg/kyg

R fh AR AL R
Sample/Part Description

1% B RAA
Transparent liquid

-* = ZI0H PRI SR B HARIE TR BN 4 R TR

-* = The test result of the item is converted from the test result of certain element.

F1E: -N.D. = KAl (FIridm HbR)
-mg/kg = ppm= HIHZ—

Remark:  -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R

Note:

quality control and product development etc.

FREFNBIRSREFH. B DUABREEH . AL~ RFEEFEERA.

The testing data and result(s) in this report is(are) just for scientific research, education, internal
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BIUFRAE Test Process
Weigh bempie ana pace i ma ||, MOEERRT | SRR TR
microwave digestion vessel — | #dd digestion reagent digestion owen

FR AL A /B
| ERIEEAEE — g
Dy Ashing Fesidue
FA ICP-OES + B TR Alkali Fusion/ L
i o—{ Miake up with Acid Drissolution Filtration
Aralyzed by deionized water
ICP-0OES s
Solution
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Photo(s) of the sample(s)
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*** End of report ***
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74 B Statement::
1 AR s O AE NS T B & Rk il J 4 & oAk
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. MESLAREAE B EE R, HIEE RO B S DT, CTIRIZSEH S,
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t veriﬁed
3. ARHR A A £ SRAONS 52 A b 4 T
The result(s) shown in this report refer(s) only to the sample(s) tested,;
4. RECTIHMHFEZ, AEHLEHIARE:
Without written approval of CT1I, this report can’t be reproduced except in full;
5. WMk E W EXNE ST AR AER, Mt Ui
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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